



Sieve Analysis Report

| | | | |
|-------------------|--|------------------|------------------|
| CLIENT: | Metro Green 100A Oak Street Mt. Vernon, NY 10550 | DATE: | February 2, 2019 |
| PROJECT: | 100A Oak Street Mt. Vernon, NY 10550 | LAB NO: | 16257 |
| SAMPLE ID: | #1 Gap Graded 3/4" "Stone", Recycled Material | TIME IN: | 10:00AM |
| RECEIVED: | 1/25/19 | TIME OUT: | 12:00PM |
| INSPECTOR: | J. Aviles | | |

| RESULTS | |
|------------|-----------|
| Sieve Size | % Passing |
| 1 1/4" | 100 |
| 1" | 92.3 |
| 3/4" | 65.1 |
| 1/2" | 9.5 |
| 3/8" | 6.3 |
| #4 | 4.7 |
| #8 | 3.6 |
| #16 | 3.1 |
| #50 | 1.7 |
| #100 | 1.2 |
| #200 | .7 |

| | |
|------------------------|---------------------------------------|
| EQUIPMENT USED: | Sieves; SN #002 Shaker, SN 001 |
|------------------------|---------------------------------------|

Respectfully submitted,
CERTIFIED TESTING LABORATORIES, INC

Richard J. Zaloum, PE



RZ/dk/fs

CTL SOF S-3
6/1/12
RZ